10580 (0 - 6 - T - PS)
10587 (0 - 6 - T - PS)

Lista de Partes

INSTRUCTIVO DE INSTALACION

5" FUSION RUNNING BOARD
1000 SERIES 5" RUNNING BOARD

Universal

Herramienta Requerida (No Incluida)

ltem  Cant. Cédigo Descripcion Torque Max. Cant. Descripcion
1 1 Juego 105870AA-0BA 5" Running Board ( Conductor & Pasajero ). - Dado 1/2"
Extensién para matraca
2 1 Kit BRK-10587 Kit de tornilleria - Matraca
3 6Piezas 105872AA Bracket U - llustracién del Producto

oA

Sttt

Instrucciones

1.- Lea y comprenda perfectamente todas las instrucciones antes de comenzar la instalacién. Si alguna de las partes listadas no se encuentra, no
continlie con la instalacién y llame a su distribuidor inmediatamente para obtener los componentes faltantes.
2.- Para el cuidado y mantenimiento de este producto se recomienda mantenerlo limpio y no utilizar ceras abrasivas con el fin de proteger el acabado.
3.- Una vez instalados los brackets (se venden por separado),
4.- Coloque los brackets U dentro del Running board y desplacelos para alinearlos con el bracket principal. Ver ilustracion 1.
5.- Coloque rondanas planas y de presion 5/16" con los tornillos cabeza hex 5/16 x 1". Esta tornilleria va incluida dentro de los brackets (que se venden por

separado). Ver ilustracion 1.

6.- Alinee el Running board y apriete la tornilleria, usando una llave de 1/2".
7.- Recuerde revisar y reapretar la tornilleria periédicamente.
8.- Llene la tarjeta de garantia y coléquela dentro de la guantera de su vehiculo.

ILUSTRACION 1.

Tornilleria (Incluida en el kit de brackets)

<«—— Bracket (se vende por separado)

el tiempo de instalacién de este producto es de 15 min.

DISENO CALIDAD

FODI7.003.E

FECHA DE REVISION: 04/10/2015

Péagina: 1/1




10580 (0 - 6 - T - PS)
10587 (0 - 6 - T - PS)

INSTALLATION INSTRUCTIONS

5" FUSION RUNNING BOARD

1000 SERIES 5" RUNNING BOARD Universal

Required Tools (Not included)

5" Running Board ( Driver & Passenger ).

Hardware bracket

Description
1/2" Socket
Extension to ratchet
Ratchet

ltem Qty. Code
1 1 Set 105870AA-0BA
2 1 Kit BRK-10587
3 6 Piece 105872AA

Product Image

B,

P i P =i

Instructions

1.- Before beginning the installation, please read all directions carefully and verify that all necessary hardware is accounted for. If any parts are missing, stop the

installation and contact your distributor immediately.

2.- To maintain and care this product keep it clean and do not use abrasive cleaners or polish waxes. We recommend to use only non-abrasive automotive wax such

as pure carnauba to avoid scratches and rust.
3.- Once the main brackets are installed (sold separately), the approximate installation time is 15 min.
4.- Place the U brackets inside the Running Board. Move them to align to the main brackets. See illustration 1.

5.- Place the 5/16" flat and lock washers with the 5/16 x1" hex head bolts. This hardware kit is included on the main brackets that are (sold separately). See

illustration 1.

6.- Align the Running board an tighten the bolts using a 1/2" wrench.
7.- Periodically check your product because it may need a re-tighten of bolts.
8.- Fill the warranty card and place it inside your vehicle's glove box.

ILLUSTRATION 1.

<—— Main bracket (Sold separately)

Hardware kit (Included in the hardware brackets)

DESIGN QUALITY

REV. DATE: 04/10/2015

Page:1/1




INSTRUCCIONES DE INSTALACION

ESTRIBO OVALADO |WHEEL TO WHEEL RUNNING BOARD p
BRACKET WIDESIDER 4" WIDESIDER 4" WIDESIDER 5" & 6" APLICACION MODELO
64180 39587
67180 - 20687 FORD SUPER DUTY CREW CAB. 99 -13
64176 39587
67176 - 20687 FORD SUPER DUTY EXT. CAB. 99-13
6841805 - 641262 - FORD SUPER DUTY CREW CAB. 6' 99 -13
- 641256 - FORD SUPER DUTY EXT. CAB. 6' 99 -13
Lista de Partes: Herramienta Requerida no incluida:
ITEM CANT. CcODIGO DESCRIPCION TORQUE MAX. DESCRIPCION CANTIDAD
1 3 3910306AB  Juego de brackets ( delantero / medio / trasero ) - Dado 1/2" & 9/16" Llave 9/16" 1
KTE-390305 KIT DE TORNILLOS QUE INCLUYE: Dado estriado ( 12 puntas ) de 1
2 12 - Tornillo cab. Cuadrada 5/16" 11 lb.ft 17mm 6 llave 15mm
3 12 - Rondana plana 5/16" - Matraca
4 12 - Rondana presién 5/16" - Extension para matraca
5 12 - Tuerca hex. 5/16" 11 Ib.ft ILUSTRACION 1
6 12 - Tornillo cab. hex. 3/8 x 1 1/4" 30 Ib.ft (=
7 18 - Rondana plana 3/8" - @ Wl
8 12 - Rondana presioén 3/8" -
9 6 - Tuerca hex. 3/8" 30 Ib.ft
10 6 - Tuerca clip 3/8" 30 Ib.ft
NOTA: 64180B / 67180PS / 64176B / 67176PS 641262 (B-PS) / 641256 (B-PS) ADEMAS: @
11 1 - Estribo ovalado Widesider 4" -
Instrucciones: Tiempo aprox. de instalacion: 30 min.

1. Lea y comprenda perfectamente las instrucciones antes de comenzar la instalacion. Si alguna de las partes listadas no se encuentra, no proceda
con la instalacién y llame a su distribuidor inmediatamente para obtener los componentes necesarios.

ILUSTRACION 2

et
Running board widesider 5" & 6" / J/
Estribo ovalado widesider 4" L 3 a A 1
NO INCLUIDO <& <l x
L
FRENTE
llustracion lado conductor.
Recomendaciones de cuidado y mantenimiento: | pisefio: | | Calidad: |

Para proteger el acabado de este producto, manténgalo limpio para evitar la corrosién y no utilice ceras abrasivas.

Revisado 26/06/13
1de2 FODI7.003.E




INSTRUCCIONES DE INSTALACION

2. Localice las perforaciones ubicadas en el interior de la carroceria
del vehiculo, adelante, en medio y atrds. Cologue una tuerca grapa
en la parte superior. VER ILUSTRACION 3.

ILUSTRACION 3

Posicion en carroceria para instalar los o

brackets. / !’: o tf;‘:;)\

:ﬁBarreno C/\I

_-Carroceria.

3. Monte el bracket y fije a la tuerca grapa con: Tornillo cab. Hex.
3/8 x 1 1/4", rondana plana y de presion 3/8", y en la parte inferior
fije con: Tornillo cab. Hex. 3/8 x 1 1/4", rondana plana, rondana de
presién 3/8", tuerca hex. 3/8. VER ILUSTRACION 4. Por cada
bracket. No apriete aun.

ILUSTRACION 4

Utilice matraca y dado 9/16", llave 9/16".

llustracion referente a parte delantera, media y trasera. Lado
conductor.

4. Para instalar Running Board 5"y 6", inserte: ( 3) tornillos cabeza
cuadrada dentro de cada riel lateral del estribo. VER ILUSTRACION
5. Monte el estribo sobre los brackets, alinee y fije con: ( 2 )
rondanas planas y de presion 5/16", ( 2 ) tuercas hex. 5/16". Repita
para cada bracket. No apriete adn.

ILUSTRACION

INSTALACION RUNNING BOARD WIDESIDER 5" & 6"

5. Si adquirié Estribo ovalado widesider bar 4", coléquelo sobre los
brackets y fije con: tornillo cab. cuadrada 5/16", rondanas planas y
de presiéon 5/16". VER ILUSTRACION 6. Repita para el lado
contrario. No apriete adn.

6. Haga cualquier ajuste final a la alineacién y apriete toda la
tornilleria, empezando por los brackets y después el Running board
widesider 5" & 6" 6 Estribo ovalado widesider bar 4".

7. Reapriete la tornilleria peridicamente.

8. Llene la tarjeta de garantia y coléquela en la guantera de su
vehiculo.

ILUSTRACION 6

INSTALACION ESTRIBO OVALADO WIDESIDER 4"

Utilice matraca y dado estriado ( 12 puntas ) de 17mm 6
Llave 15mm.

Recomendaciones de cuidado y mantenimiento: l

Disefio: |

| Calidad: |

Para proteger el acabado de este producto, manténgalo limpio para evitar la corrosién y no utilice ceras abrasivas.

Revisado 26/06/13
2de?2

FODI7.003.E




INSTALLATION INSTRUCTIONS

OVAL SIDE BAR |WHEEL TO WHEEL RUNNING BOARD
BRACKET WIDESIDER 4" WIDESIDER 4" WIDESIDER 5" & 6" APPLICATION MODEL
64180 39587
67180 - 29687 FORD SUPER DUTY CREW CAB. 99 -13
64176 39587
67176 - 39687 FORD SUPER DUTY EXT. CAB. 99 - 13
6841805 - 641262 - FORD SUPER DUTY CREW CAB. 6' 99 - 13
- 641256 - FORD SUPER DUTY EXT. CAB. 6' 99 -13
Parts List: Tools required not including:
ITEM QTY CODE DESCRIPTION MAX. TORQUE DESCRIPTION QTY
1 3 3910306AB  Brackets set ( Front & Middle & Rear) - 9/16" & 1/2" Hex socket / 9/16" Wrench 1
KTE-390305 Hardware kit includes: 17mm Double hex socket ( 12 point ) 1
2 12 - 5/16" Box head bolt 11 Ib.ft or 15mm Wrench
3 12 - 5/16" Flat washer - Ratchet 1
4 12 - 5/16" Lock washer - Ratchet extension 1
5 12 - 5/16" Hex nut 11 Ib.ft ILLUSTRATION 1
6 12 - 3/8 x 1 1/4" Hex head bolt 30 Ib.ft i
7 18 - 3/8" Flat washer - @
8 12 - 3/8" Lock washer -
9 6 - 3/8" Hex nut 30 Ib.ft
10 6 - 3/8" Clip nut 30 Ib.ft
NOTA: 64180B / 67180PS / 64176B / 67176PS 641262 (B -PS) / 641256 (B-PS) ADEMAS: @
11 1 - Oval side bar widesider 4" - -
Instructions: Approximated installation time: 30 min.

1. Before beginning the installation read all instructions thoroughly and verify that all hardware is accounted for. if there are any listed parts missing,
please notify your distributor immediately.

ILLUSTRATION 2

Running board widesider 5" & 6" /
Oval Side Bar widesider 4"
NOT INCLUDED

Illustration driver side.

Cleaning and care instructions: | | Design: | | Quality: |

Protect the finish with a non-abrasive automotive wax, (e.g. Pure Carnauba) on a regular basis. The use of any soap, polish, or wax that contains an
abrasive is detrimental to the finish, as the compounds scratch the finish and cause corrosion.

Revised 24/06/13
1de2 FODI7.003.E



INSTALLATION INSTRUCTIONS

2. Located holes inside the body in vehicle, front, middle, rear, place 4. If you acquired a Running board widesider 5" & 6", insert 5/16"

a clip nut in upper part. SEE ILLUSTRATION 3. square head bolt on rail, place on brackets and attach with: 5/16"
Flat and lock washer, 5/16" hex hut. SEE ILLUSTRATION 5. Repeat
for the opposite side. Leave loose.

ILLUSTRATION 3
ILLUSTRACION 5

To install the brackets in rocker pannel. P
N RUNNING BOARD WIDESIDER 5" & 6" INSTALLATION

Clip nut - f~ Hole e

-~ Rocker pannel

3. Mount bracket and attach with: (1) 3/8 x 1 1/4" hex head bolt, ( 1
) 3/8" flat and lock washers, in lower part attach with: (1) 3/8 x 1
1/4" hex head bolt, ( 2 ) 3/8 flat washer, ( 1) 3/8" lock washer, (1)
3/8" hex nut. SEE ILLUSTRATION 4. By each bracket. Leave loose.

5. If you acquired a Oval side bar widesider 4", place on brackets
and attach with: 5/16" square head bolt, 5/16" Flat and lock washer.
SEE ILLUSTRATION 6. Repeat for the opposite side. Leave loose.
ILLUSTRATION 4 6. Align Running board widesider 5" & 6" or Oval side bar
widesider 4" and then tighten all bolts.
7. Periodically check your product because it may need a re-
tighten of bolts.
8. Fill the warranty card and place it inside your vehicle's glove
box.

ILLUSTRACION 6

OVAL SIDE BAR WIDESIDER 4" INSTALLATION

Use ratchet & 17mm double hex socket ( 12 point ) or
15mm Wrench.

Use ratchet & 9/16" hex socket & 9/16" wrench.

lllustration to front, middle and rear part. Driver side.

Cleaning and care instructions: | | Design: | | Quality: |

Protect the finish with a non-abrasive automotive wax, (e.g. Pure Carnauba) on a regular basis. The use of any soap, polish, or wax that contains
an abrasive is detrimental to the finish, as the compounds scratch the finish and cause corrosion.

Revised 24/06/13
2de?2 FODI7.003.E



